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samranis. FCC RF Test Report Report No. : FG460505L

Software Version: 23.06.1602

FR1 N7(Other PA)

LTE Band: 5, LTE BW: 10M, LTE ARFCN: Mid

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0026 PASS NV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0066 PASS LV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0065 PASS HV
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0070 PASS -30°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0058 PASS 20°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0059 PASS -10°C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0065 PASS 0C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0036 PASS 10C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0026 PASS 20C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0046 PASS 30C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0025 PASS 40C
QPSK
DFT-s-

7 15 20 507000  2535.0 OFDM 100@0 0.0026 PASS 50°C
QPSK
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samranis. FCC RF Test Report Report No. : FG460505L

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
7 15 20 507000 2535.0 OFDM PI/2 100@0 4.08 13 PASS
BPSK
DFT-s-
7 15 20 507000 2535.0 OFDM 100@0 5.41 13 PASS
QPSK
B5_N7(20M)_DFT-s-OFDM_PI_2- B5_N7(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG460505L

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
7 15 5 507000 2535.0 CF(’?‘S;?M 25@0 4.4676 4.905
7 15 5 507000 2535.0 Cfé%i?ﬂ“" 25@0 4.488 4.912
7 15 5 507000 2535.0 C&%’Z?WM 25@0 4.4784 4.907
7 15 5 507000 2535.0 %‘;’éog/?,\'h" 25@0 4.4691 4.893
7 15 10 507000 2535.0 CF(’?'S;?M 52@0 9.2779 9.903
7 15 10 507000 2535.0 Cfé%';?ﬂ"" 52@0 9.2855 9.832
7 15 10 507000 2535.0 C&%’ZRAM 52@0 9.2816 9.851
7 15 10 507000 2535.0 %Eéogm" 52@0 9.2788 9.868
7 15 15 507000 2535.0 CF(’?'S;?M 79@0 14.001 14.76
7 15 15 507000 2535.0 Cfé%';?ﬂ"" 79@0 14.088 14.88
7 15 15 507000 2535.0 C&%’ZRAM 79@0 14.127 14.69
7 15 15 507000 2535.0 %Eéogm" 79@0 14.004 14.75
7 15 20 507000 2535.0 CF(ESEEM 106@0 18.936 19.7
7 15 20 507000 2535.0 Cfé%’j_\?ﬂ"" 106@0 18.919 19.68
7 15 20 507000 2535.0 C&%’m"' 106@0 18.89 20.16
7 15 20 507000 2535.0 %Eéogfl\“ﬂ" 106@0 19.014 19.73
7 15 25 507000 2535.0 CF(ESEEM 133@0 23.739 24.66
7 15 25 507000 2535.0 Cfé%’j_\?ﬂ"" 133@0 23.784 24.66
7 15 25 507000 2535.0 C&%’Z’fﬂ“" 133@0 23.753 24.62
7 15 25 507000 2535.0 %Eéogfl\“ﬂ" 133@0 23.758 24.69
7 15 30 507000 2535.0 CF(’?'SEEM 160@0 28.57 29.58
7 15 30 507000 2535.0 CE%Z?AM 160@0 28.692 29.54
Sporton International Inc. (Kunshan) Page Number 1 A2-3 of 34
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samranis. FCC RF Test Report Report No. : FG460505L

7 15 30 507000 2535.0 C&%’m‘" 160@0 28.542 29.58

7 15 30 507000 2535.0 %géogml" 160@0 28.515 29.64

7 15 40 507000 2535.0 CF(’?‘S;?M 216@0 38.569 39.84

7 15 40 507000 2535.0 Cfé%';?ﬂ"" 216@0 38.535 30.85

7 15 40 507000 2535.0 C&%’m‘" 216@0 38.526 30.83

7 15 40 507000 2535.0 %géogml" 216@0 38.571 39.89
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B5_N7(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068
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B5_N7(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
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Ocaupied Bandwidth
Total Pawer
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samranis. FCC RF Test Report Report No. : FG460505L

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
7 15 5 500500 2502.5 OFDM 1@0 see graph
BPSK

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 500500 2502.5 OFDM 1@0 see graph ---

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph ---

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph ---

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 507000 2535.0 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph ---

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph ---

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 5 513500 2567.5 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph ---

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
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TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



samranis. FCC RF Test Report Report No. : FG460505L

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph ---

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph ---

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph ---

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 507000 2535.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph ---

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph ---

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 20 512000 2560.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph ---

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph ---

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS

7 15 40 504000 2520.0 OFDM 1@0 see graph PASS
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7 15
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2502.5
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see graph

PASS
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see graph
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see graph

PASS
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see graph
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see graph
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see graph
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see graph
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